
 TECHNIQUE MATERIALS   BOOK NO. Ａ３１１０－１ PAGE 1/4 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Notice 

1）Please acknowledge, we will stop the replenishment of stocks of parts  

when seven (7) years have passed after sale or ten (10) years have passed after 

suspended production, therefore becoming parts supply only of our stock's worth. 

2）"Listed each prices" are up dated one (date of the price correction),  

please acknowledge it will be changed in the future without any prior notice. 
 

 
 
 
 
 
 
 
 
 
 
 

ISSUE : February 04, 2008 
 
 

APPROVAL CONFIRM. DONE BY 

  Horimoto

 
 
 

PARTS LIST 

□５９ ＣＬＡＭＰ ＡＳＳＹ ＣＬ－５９２Ｃ 
 

ＥＤ－７ 

 

 

MARK DATE OF CONTENTS OF AMENDMENT 

 Jul.14.2010 Parts No. is changed from 8-digit to 9-digit and price revision.  

   

 

CONSEC CORPORATION 



   
□５９ ＣＬＡＭＰ ＡＳＳＹ ＣＬ－５９２Ｃ BOOK NO. Ａ３１１０－１ PAGE 2/4 
     

 

 



 
□５９ ＣＬＡＭＰ ＡＳＳＹ ＣＬ－５９２Ｃ BOOK NO. Ａ３１１０－１ PAGE 3/4 

     
NO. CODE NO. DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH

１ 002002380 Clamp main body CL591 1 Dark gray \23,000-

２ 003340800 Spring washer Ⅱ 8 8  \5-

３ 003280803 Hex. nut (Ⅲ) M8  8  \20-

４ 083420844 Hex. socket set screw (F) M8×25  8  \40-

５ 003606003 Ball bearing 6003-2NSE 4  \780-

６ 003110170 Snap ring S-17 2  \25-

７ 002001477 L Bolt M8 CL491  1  \640-

８ 002000229 Plate CL491 4  \80-

９ 002002886 Slide plate Large C592 （brass） 4  \1,170-

10 002001012 Countersunk head. screw M4×12 Dry 8  \30-

11 002002887 Slide plate Small C592 （brass） 8  \300-

12 002003424 Tapered washer for CL592 8  \100-

13 003230408 Round head screw M4×8  (Trivalent chromium) 8  \5-

14 002001066 Shaft gear 2M×14T 1  \2,900-

15 002001067 Key 6×6×11 1  \120-

16 002001068 Flat gear 1M×56T  1  \1,540-

17 002001065 Shaft gear 1M×28T 1  \3,520-

18 002000224 Gear cover CL591 1  \630-

19 003360615 Round head. screw M6×15 P2 4  \15-

20 002001816 Handle boss CL491 1  \1,420-

21 003380825 Hex. socket cap screw M8×25 1  \50-

22 002001792 Spring for handle CL592 2  \210-

23 002003270 Knob ball CL491 2  \550-

24 002000025 Handle 1  \950-

25 002002381 Clamp cover CL591 1 Dark gray \5,600-

26 003330801 Flat washer（R） 8  6  \10-

27 003200830 Hex. socket cap screw M8×30  6  \20-

28 002001014 Grip CL491 1  \950-

29 003330600 Flat washer（R） 6  2  \5-

30 003200615 Hex. socket cap screw M6×15  2  \10-

31 002003443 Name Plate CL-592C 1  ――――

 

 



  
□５９ ＣＬＡＭＰ ＡＳＳＹ ＣＬ－５９２Ｃ (STANDARD ACCESSORIES) BOOK NO. Ａ３１１０－１ PAGE 4/4 

    

 

 
  

NO. CODE NO. DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH

１ 002001064 Key 10×8×115 1  \220-

２ 003340802 Spring washer for CS 8 4  \10-

３ 002001008 Hex. socket cap screw M8×30 dry 4  \80-

４ 003160632 Single-ended wrench 13mm 1  \510-

５ 003160087 Hex. bar wrench 4mm 1  \90-

 
 
 


